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RICHWAY & LIFE CO. 

   

SAMPLE DESCRIPTION : ONE(1) PIECE OF SUBMITTED CUTTING SAID TO BE FABRIC. 

====================================================================================================== 

ITEM           : QUANTUM ENERGY FABRIC 

====================================================================================================== 
TEST CONDUCTED : AS REQUESTED BY THE APPLICANT, FOR DETAILS PLEASE SEE ATTACHED PAGES. 

====================================================================================================== 
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  TEST CONDUCTED TEST RESULT 

====================================================================================================== 
 

 

 

 

(01)�COLORANTS - ALLERGENES ( KS K 0736 : 2007 ) : mg/kg 

 
 #1 

 
C.I. GENERIC NAME  
DISPERSE BLUE 1 ND 
DISPERSE BLUE 3 ND 
DISPERSE BLUE 7 ND 
DISPERSE BLUE 26 ND 
DISPERSE BLUE 35 ND 
DISPERSE BLUE 102 ND 
DISPERSE BLUE 106 ND 
DISPERSE BLUE 124 ND 
DISPERSE ORANGE 1 ND 
DISPERSE ORANGE 3 ND 
DISPERSE ORANGE 37/76 ND 
DISPERSE YELLOW 1 ND 
DISPERSE YELLOW 3 ND 
DISPERSE YELLOW 9 ND 
DISPERSE YELLOW 39 ND 
DISPERSE YELLOW 49 ND 
DISPERSE RED 1 ND 
DISPERSE RED 11 ND 
DISPERSE RED 17 ND 
DISPERSE BROWN 1 ND 

 
NOTE) DETECTION LIMIT = 20 mg/kg 

 

====================================================================================================== 

SAMPLE : 

 


